
18 
 

 
 

NO. PART NUMBER DESCRIPTION QTY. 
1 001-70105-00 HHCS, 3/8-16 x 1" 18-8 ss 9 
2 001-70111-00 HHCS, 3/8-16 x 2" 18-8 ss 11 
3 001-70112-00 HHCS, 3/8-16 x 2 1/4" 18-8 ss 17 
4 001-70114-00 HHCS, 3/8-16 x 2 3/4" 18-8 ss 5 
5 001-70203-00 HHCS, 1/2-13 x 3/4" 18-8 ss 4 
6 001-70205-00 HHCS, 1/2-13 x 1" SS 18-8 4 
7 001-70207-00 HHCS, 1/2-13 x 1 1/4" 18-8 ss 4 
8 001-70213-00 HHCS, 1/2-13 x 2 1/2" 18-8 ss 1 
9 001-70223-00 HHCS, 1/2-13 x 5" 18-8 ss 4 
10 001-71017-00 Flat Washer, 3/8" SAE ss 18-8 30 
11 001-71021-00 FLAT WASHER, 1/2" 18-8 SS 8 
12 001-71022-00 Flat Washer, 1/2" USS ss 4 
13 001-71217-00 WASHER, 3/8" X 1.5" Fender ss 6 
14 001-73823-00 BHCS, 3/8-16 x 1.25" SS W/Patch 2 
15 001-73834-00 BHCS, 1/2-13 x 1" SS W/Patch 4 
16 001-76071-00 NUT, NYLOCK 3/8-16 ALUM. 22 
17 001-76072-00 NUT, NYLOCK 1/2-13 ALUM. 9 
18 001-76349-00 NUT, 3/8-16 ALUM. 21 
19 001-76350-00 NUT, 1/2-13 ALUM. 8 
20 002-03018-00 Bracket, Corner Post B 1 
21 002-03025-00 Sand Pad, V1600 PWC 4 
22 002-03026-00 Tube,  Bunk PWC - 13" 4 
23 006-15018-00 Cap, Vinyl - 2.375" ID x 1" L 4 
24 006-15220-00 Cap, Vinyl 2.592" Sq. Lift Corner 4 
25 007-00025-00 Sheave, PWC 2-1/2" 6 
26 007-00030-00 Guide support  PWC 8 
27 007-05355-00 FLATWASHER, 1/2" x .25" NYLON 3 
28 007-07715-00 Spacer, V1600 Pulley 12 
29 007-09400-00 Cable, Front Leveling 1 
30 007-09401-00 Cable, Side Leveling V1600 2 
31 011-01703-00 Pipe, 2" Schedule 40 PVC x 38" 4 
32 111-00482-00 Weld't, V1600 Guide In 4 
33 111-00483-00 Weld't, Bunk ADJ PWC 4 
34 111-00484-00 Ass'y, V1600 PWC Bunk - 82"  2 
35 111-11320-00 Weld't, Frame PWC 1 
36 111-11321-00 Weld't, Corner Post " B" V1600 PWC 1 
37 111-11322-00 Weld't, Inner Leg V1600 PWC 4 
38 111-11323-00 Weld't, Cradle Beam PWC 1 
39 111-11324-00 Ass'y, Corner Post Side "C" PWC (INCLUDES 6, 43, 50) 1 
40 111-11325-00 Weld't, Brace Upper Side PWC 1 
41 111-11326-00 Ass'y, Corner Post Side "A" PWC (7, 45, 57) 1 
42 111-11327-00 Ass'y, Cradle Beam PWC (INCLUDES 2, 4, 11, 17, 26, 27, 33, 35, 36, 44) 1 
43 111-11330-00 Weld't, Corner Post "C & D" V1600 PWC 2 
44 111-11332-00 Ass'y, Brace Lower PWC 1 
45 111-11333-00 Ass'y, Corner Post Side "B" PWC (INCLUDES 6, 42, 43) 1 
46 111-11334-00 Ass'y, Corner Post Side "D" PWC (INCLUDES 6, 43, 50) 1 
47 111-11335-00 Weld't, Corner Post "A" V1600 PWC 1 
48 511-02762-00 Ass'y, Bunk Clamps V1600 PWC (3, 4, 7, 13, 19, 20, 23, 39) 1 
49 511-02763-00 Ass'y, V1600 PWC Full Bunk (INCLUDES 40) 1 
50 511-02945-00 Ass'y, V1600 PWC Guide-In Tubes (INCLUDES 24, 37) 1 
51 511-02946-00 Ass'y, Single V1600 Guide-In Clamps (INCLUDES 3, 19, 38) 2 

 

V1600 PWC LIFT FRAME BILL OF MATERIALS 
LIFT P/N 511-16080-00 



19 
 

 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 

V1600 PWC LIFT FRAME EXPLODED VIEW MAIN 1 
LIFT P/N 511-16080-00 

VIEW 1 

VIEW 2 

VIEW 3 

VIEW 4 

VIEW 5 

VIEW 6 

VIEW 7 

NOTE: 

ADDITIONAL VIEWS 
ON PAGES 20 & 21 



20 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

V1600 PWC LIFT FRAME EXPLODED VIEWS 1-4  
LIFT P/N 511-16080-00 

VIEW 1 VIEW 2 

VIEW 3 VIEW 4 



21 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

V1600 PWC LIFT FRAME EXPLODED VIEWS 5-7 
LIFT P/N 511-16080-00 

VIEW 5 VIEW 6 

VIEW 7 



22 
 

 
 

 

 

 

 

  

 

  

  

 

 

  

 

 

 

 

 

 

 

 

 

 

V1600 PWC LIFT FRAME EXPLODED VIEW MAIN 2 
LIFT P/N 511-16080-00 

VIEW A 

NOTE: 

ADDITIONAL VIEW 
ON PAGE 23 



23 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

V1600 PWC LIFT FRAME EXPLODED VIEW A 
LIFT P/N 511-16080-00 



24 
 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

V1600 PWC LIFT FRAME EXPLODED VIEW MAIN 3 
LIFT P/N 511-16080-00 

VIEW B 

VIEW C 

NOTE: 

ADDITIONAL VIEWS 
ON PAGE 25 



25 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

V1600 PWC LIFT FRAME EXPLODED VIEW B & C 
LIFT P/N 511-16080-00 

VIEW B 

VIEW C 


